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13.000 GHz 19.500 GHz 1.000 MHz 18.02936 GHz -45.66 dém -32.66 d& 13.000 GHz 15.500 GHz 1.000 MHz 18.03686 GHz -45.65 dBm -32.65 dB
- T - T
Jate: 26.JUL 02:43:48 Date: 26.JUL.2024 03:51:50
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
e ) P g
50 BB —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 882.44628 MHz -53.41 dBm -40.41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61100 GHz -53.56 dBm -40.56 dB
1,920 GHz 3.000 GHz 1,000 MHz 1,98892 GHz -38.88 dBm -25.88 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.93442 GHz -47.95 dBm -34,95 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65654 GHz -409.23 dBm -36.23 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.70039 GHz -45.73 dBm -32.73 dB
]l « w
Date: 26 JUL 2004 (3-Rd-24

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec ) == [ spectrum ry
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit ihm.k PAES
-10 ddfi—§iPURIOLS | INE ARS PARS 10 dgRF—fRLBIOUS | INE_ARS pARS
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
0 dom 1 " PN T O, VR || [ By 2 AP INN
I [ T | I——— e m—_—————
-60 dBm -60 deém
-70 der 70 dBm
-80 dBr -80 dém
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 526.55922 MHz -53.28 dBm -40.28 dB 30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -53.43 dBm -40.43 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76507 GHz -53.42 dém -40.42 di 1.000 GHz 1.840 GHz 1.000 MHz 1.06276 GHz -53.61 dBm -40.61 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.83170 GHz -44.44 dém -31.44 dg 1.820 GHz 3.000 GHz 1.000 MHz 1.96121 GHz -42.16 dém -29.16 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92192 GHz -47.84 dBm -34.84 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.89643 GHz -47.89 dBm -34.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63355 GHz -48.99 dém -35.99 d8 9.000 GHz 13.000 GHz 1.000 MHz 10.64704 GHz -49.05 dBm -36.05 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.02836 GHz -45.52 dém -32.52 dg 13.000 GHz 15.500 GHz 1.000 MHz 18.00437 GHz -45.71 dBm -32.71 dB
- T - T
Jate: 26.JUL Date: 26.JUL.2024 04:10:0
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
"y POV, LY
-50 dBm v——— e e——— S W
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -53.21 dBm -40.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59589 GHz -53.60 dBm -40.60 db
1,920 GHz 3.000 GHz 1,000 MHz 1.98928 GHz -38.63 dBm -25.63 db
3,000 GHz 9,000 GHz 1.000 MHz 6.89043 GHz -47.88 dBm -34.88 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63205 GHz -48.96 dBm -35.96 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.01886 GHz -45.68 dBm -32.68 dB
]l « w
Date: 26 JUL 2024 04.17-07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec ) == [ spectrum ry
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit ihm.k PAES
-10 ddfi—§iPURIOLS | INE ARS PARS 10 dgRF—fRLBIOUS | INE_ARS pARS
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
=0 dom] . JPPY.e VLSS VO ||| I o . ANV
dBm — o —— e I - et et
-60 dBm -60 deém
-70 der 70 dBm
-80 dBr -80 dém
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 545.43428 MHz -53.34 dBm -40.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 818.45827 MHz -53.07 dBm -40.07 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64039 GHz -53.53 dém -40.53 di 1.000 GHz 1.840 GHz 1.000 MHz 1.76675 GHz -53.54 dBm -40.54 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.83637 GHz -44.48 dém -31.48 dg 1.820 GHz 3.000 GHz 1.000 MHz 1.96229 GHz -41.62 dém -28.62 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91742 GHz -47.84 dBm -34.84 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.90092 GHz -47.92 dBm -34.92 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65254 GHz -49.00 dém -36.00 d& 9.000 GHz 13.000 GHz 1.000 MHz 10.67404 GHz -49.90 dBm -35.90 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.01236 GHz -45.68 dém -32.68 di 13.000 GHz 15.500 GHz 1.000 MHz 18.01686 GHz -45.66 dBm -32.66 dB
- T - T
Jate: 26.JUL 04:23:04 Date: 26.JUL.2024 04:31:2
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dépR NE_ABRS PARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
e ]
50 dem 1 rr——— e ——————— —cr
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -53.27 dBm -40.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60597 GHz -53.55 dBm -40.55 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.88784 GHz -38.27 dBm -25.27 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.95042 GHz -47.75 dBm -34,75 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66304 GHz -48.93 dBm -35.93 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.03086 GHz -45.60 dBm -32.60 dB
Jjd t w
Date: 26 JUL 2004 (4.30.22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec ) == [ spectrum ry
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PARS Limit ihm.k PAES
-10 ddfi—§iPURIOLS | INE ARS PARS -10 défie—§IPURIOUS | INF ARS PARS
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
sods » PSR, N, SN S ||| [ et » AP
dem A jy pwrem——— o ——— g
-60 dBm -60 deém
-70 der -70 dBm
-80 dBr -80 dém
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 577.45877 MHz -53.08 dBm -40.08 dB 30.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -53.17 dBm -40.17 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.05 dém -30.05 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.66096 GHz -53.57 dBm -40.57 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.83458 GHz -45.92 dém -32.92 de 1.820 GHz 3.000 GHz 1.000 MHz 1.96301 GHz -43.50 dém -30.50 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90842 GHz -47.89 dBm -34.89 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.93742 GHz -47.78 dBm -34.76 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64854 GHz -48.71 dam -35.71 dg 2.000 GHz 13.000 GHz 1.000 MHz 10.65654 GHz -49.88 dBm -35.88 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.00786 GHz -45.75 dém -32.75 dg 13.000 GHz 15.500 GHz 1.000 MHz 18.04036 GHz -45.74 dBm -32.74 dB
- T - T
Jate: 26.JUL 04:39:43 Date: 26
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
oy e ANLINAS Npret o oo
-50 dBm— R = = -~ e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 928.01349 MHz -53.23 dBm -40.23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.20213 GHz -53.52 dBm -40.52 db
1,920 GHz 3.000 GHz 1,000 MHz 1,98532 GHz -40.00 dBm -27.00 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.91042 GHz -47.80 dBm -34.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.67704 GHz -48.99 dBm -35.99 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.02536 GHz -45.55 dBm -32.55 dB
Jjd t w
Date: 26 JUL 2004 (d4-.44-22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec ) [ spectrum k=
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit ihm.k PAES
AdRR—_SPURIOUS JINE ARS PARS PLIRIOUS | INE_ABS PARS
-10 déR—4 -10 défF—¥
5 [ sPURTOUS
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
L Vit I L PN L Vi e R LV PP
50 dBm — =0 —
-60 dBm -60 deém
70 dbr 70 dBm
-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | F | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 554.10040 MHz -51.57 dBm -38.97 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -52.13 dBm -39.13 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -50.94 dBm -37.94 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.64081 GHz -52.23 dBm -39.23 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.95915 GHz -50.90 dém -37.90 d& 1.820 GHz 3.000 GHz 1.000 MHz 2.53054 GHz -50.65 dém -37.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88643 GHz -46.52 dBm -33.52 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.91442 GHz -46.67 dBm -33.67 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.10536 GHz -46.00 dém -33.00 de 9.000 GHz 13.000 GHz 1.000 MHz 12.67579 GHz -45.97 dem -32.97 de
13.000 GHz 19.500 GHz 1.000 MHz 17.64939 GHz -41.69 dém -26.6% d& 13.000 GHz 15.500 GHz 1.000 MHz 15.97852 GHz -41.68 dBm -28.66 dB
- < — - —_

Highest Channel / QPSK

Spectrum u%?
Ref Level 0.00 dem Offset 5.40 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm a
50 1 ‘_.___._J“\-—f‘ " i,
[
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 999,27286 MHz -51.80 dBm -38.80 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65424 GHz -52.23 dBm -39.23 db
1,920 GHz 3.000 GHz 1,000 MHz 1,92054 GHz -46.18 dBm -33.18 dB
3,000 GHz 9,000 GHz 1.000 MHz 6.93242 GHz -46.64 dBm -33.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.11386 GHz -45.98 dBm -32.95 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.00452 GHz -41.77 dBm -28.77 dB
]l i o
Dates 20, JUup. onod 11:29:0%

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

Page Number

1 A193 of A232




s=amranas. FCC RF Test Report Report No. : FG471506B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)élltg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0040
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0045
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0074
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0055
20 Normal Voltage 0.0041
20 Battery End Point 0.0028

Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage = 4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number 1 A194 of A232
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 66(Other PA)

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 66 / 20MHz

RB Size Full RB

16QAM

64QAM 256QAM Limit: 13dB

Middle CH

Full RB

Full RB Full RB

4.90

5.59

Result

6.38 PASS

6.38

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum - Spectrum -
Ref Level 2560 dém Offset 5.60 di Ref Level 2560 d8m Offset 560 d&
o _att 304 AQT Zms @ RBW 20 MHz e Att a0 dE  AQT 2ms @ RBW 20 MHz
(@153 view [0 155 view
0.0 B3 0.01-
\\ -\.
¥ X
4
| 1E-0.
| \
\ \
1E- \ 1E-O ¥
1E - 1E-0 \
CF 1.745 GHz ean Prr + 20.00 dB (CF 1.745 GHz ean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 10% | 104 | 0a% | o001t | Mean | Peok | cCrest | 100 | 104 | 0a% | 0.01% |
Trace 1 21.92 dBm 27.10 dBm 5.18 dB 2.52 dB 4.35 dB 4.00 dB 5.07 dB Trace 1 19.92 dém 27.21 dBm 7.29 dB 3.10 d8 5.13 d8 6.38 dB 6.06 dB
Marker Marker
[ EEREERE ) [T TR
Spectrum - Spectrum -
Ref Level 2560 dém Offset 5.60 di Ref Level 2560 d8m Offset 560 d&
o _att 304 AQT Zms @ RBW 20 MHz e Att a0 dE  AQT 2ms @ RBW 20 MHz
(@153 view [0 155 view
\"*; R
01 T 0.1 1 o
.
0.0 0.01
\\
§
| I,
T £0 5
| :
1E- \‘ E-O
I
1E 1E-0: '?
1
CF 1.745 GHz ean Prr + 20.00 dB (CF 1.745 GHz ean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 10% | 106 | 04% | 0.01% | Mean | Peok | crest | 0% | 106 | 04% | 0.01% |
Trace 1 [ 20.52 dem | 26.69 dém 5.97 dB 2.93 dB 487 dB 5.5 db 5.66 dB Trace 1 [ 17.93dém | 25.55 dem 7.62 di 3.13d8 5.16 dB .30 db 7.04 db
Marker Marker
| EECRRRE ] [ SERRRRE ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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Report No. : FG471506B

26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)

BW

1.4MHz

Mod. QPSK

16QAM

Middle CH 1.27

1.28

BW

3MHz

Mod. QPSK

16QAM

Middle CH 2.99

3.02

BW

5MHz

Mod. QPSK

16QAM

Middle CH 4.93

4.87

BW

10MHz

Mod. QPSK

16QAM

Middle CH 9.81

9.77

BW

15MHz

Mod. QPSK

16QAM

Middle CH 14.63

14.42

BW

20MHz

Mod. QPSK

16QAM

Middle CH 18.94

19.10

LTE Band 66

Spectrum = Spectrum i
Ref Level 25.60 dom  Offset 5.60 db @ RBW 30 kHz RefLevel 25.60 dm  Offset 560 db e RBW 30 kHz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT e Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
. . Mi(1] - R Mi(1] 15.42 dBm
2008 + o — 20 dem—t b 174468670 GHz
o B R e ¥ L e Y o P o P R PT r 26.00 db|
10 dBm B \ 10dem B \ 1.263900000 MHz
Q factor 1 Q factor ) 1358.9
0 dem & 0 dem -
10 d -10 di
-20 dém—t i - -20 dBm—t
‘a0 dEm ey - WY SNV
-40 dem—t -40 dbm—+
-50d -50 d
-60) dbm—t -60 dbm—t
Fod 70 di
CF 1.745 CHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-val | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 i NEE 16.73 dbm gk down LZ6TL MHz [ 1 17446867 GHz 15,22 dbm gk down 12639 MHz
T1 1 744 -2.35 dém nde 26.00 d& T 1 1.744365 GHz -10.72 dém nde 26.00 d&
T2 1 -3.10 dBm Q fact 1377.0 T2 1 1.745648 GHz -10.53 dém Q fact 1358.8
J G we J G we

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506B

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum - -
Ref Level 25.60 dom  Offset 5.60 db @ RBW 100 kHz RefLevel 25.60 dom  Offset 560 db e RBW 100 kHz
o At 0dE SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att S0dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i e 17.10 dBm ) Mi(1] 16.10 dBm
20 dem N X o 1.74583320 GHz 20 dém — . 1.74539560 GHz
. =R T 26.00 dB i / y i 26.00 dp)
10dam B 2.991000000 MHz 10dam B \ 021000000 MHZ,
Q factor 580.7 Q factor 577.8
0 dém 0 dém: \L
o4 10 d
-20 dém \;
e y, ) —~ ~1\ Nl R N,
gt NI e ¥
-40 dBm -40 dBm
50 o -50di
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.7458332 GHz 17.13 dém gk down 2,991 MHz [ 1 1.7453956 GHz 16.19 dBm gk down 3021 MHz
T1 1 1.7435015 GHz -8.37 dém nde 26.00 d& T 1 1.74350 -9.54 dBm nde 26.00 d&
T2 1 1.7454925 GHz -3.08 dém Q factar 583.7 T2 1 174652, -9.81 dBm Q factar 577.8
i ' il '
L JL J L JL J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

Ref Level 25.60 dom  Offset 5.60 db @ RBW 100 kHz RefLevel 25.60 dom  Offset 560 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i Mi[1] 15.82 dBm ) Mi[1] 13.83 dBm
20 dem 1.74378100 GHz 20 dém T 1.74562900 GHz
i e 26.00 dB O T R e W, 26.00 dB
10dam Bw 4.925000000 MHz 10dam f By 1 4865000000 MHz
Q factor 354.1 | Q factor | 358.8
0 dem 0 dem—t ;
J
104 - -10
/
-20 dem—+ 4 -20 dém
Noa - N R
A dbfd oy R DB = ——
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
04 d
CF 1.745 CHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function |
2 1 1.743781 GHz 15.82 dém gk down 4,925 MHz [ 1 1745628 GHz 13.83 dém gk down
T1 1 1.742522 GHz -2.99 dém nde 26.00 d& T 1 1.742572 GHz -12.47 dém nde
T2 1 1.747448 GHz -10.19 dBm Q factar 354.1 T2 1 1.747438 GHz -12.05 dém Q factar
i ' il '
L JL J L JL

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum o hectrum o
Ref Level 25.60 dom  Offset 5.60 dB @ RBW 300 kHz RefLevel 25.60 dom  OFset 660 db @ RBW 300 kHz
o At 0dE SWT 126ps w VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17k Max
. MI[1T01 17.84 dBm . Mi[1] 16.73 dBm
20 dem = . 1.7479770 GHz] 20 dém . 1.7422430 GHz]
) N N Ca% 26.00 dB ) |~ e e 26.00 dB
10 dem By Y 9.810000000 MHz 10 dem By A 9.770000000 MHz
Q factor | 178.2 Q factor | 178.3
0 dem ! 0 dem
¥ |
10 df - -10 df
/ 4
-20 dbm -20 dem "
R A S A Py L
-30 df £ = 50 d —— = SaikaiaTs
-40 dBmr -40 dBm-
50 d -50 di
-60 dBm -60 dbm
70 d 7o d
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | ion Result |
ML 1 1.747977 GHz 17.84 dém b down 9.1 MHz M1 1 T.7422 16.73 dBm b down 9,77 WHz
T1 1 1.740025 GHz -8.06 dBm ndg 26.00 d8 T1 1 1.7401 -9.35 dém ndg 26.00 d8
T2 1 1.749835 GHz -3.41 dbm Q factar 178.2 T2 1 1.7438 -9.37 dém Q factar 178.3
N ' il '
L s L - L I - ‘
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ctrum - -
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dom  Offset 560 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT e Att 300E SWT 1265 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i Mi[1] 15.74 dBm ) Mi[1] 14.43 dBm
20 dem 1.7441310 GHz] 20 dém I 1.7404450 GHz]
I v e e ey 26.00 dB) . ) P e R A 26.00 dB)
10de f By \ 14.625000000 MHz 10de B \ 14.416000000 MHz
| Q factor 119.3 Q factor 120.7)
odem y 0 dém
T
10 ¢ -10 d
-20 dBm -20 dém
S / ; Ay o W
= pem /T e A e o P pnd N i
d T ERVAYY. Segey
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1742131 GHz 15.74 dém gk down 14,625 MHz [ 1 1740445 GHz 1424 dbm gk down 14,416 MHz
T1 1 1.737747 GHz -10.05 dBm nde 26.00 d& T 1 1.737747 GHz -11.34 dém nde 26.00 d&
T2 1 1.752373 GHz -3.35 dbm Q factar 1183 T2 1 1.752163 GHz -11.53 dBm Q factar 1207
i ' il '
L JL J - L JL J -
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dom  Offset 560 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i Mi[1] 14.23 dBm ) Mi[1] 14.13 dBm
20 dem 1 17509940 GHz] 20 dém 1.7405240 GHz]
. - Ao iy 26.00 dB . . i A L ROB e 26.00 dB
Lo da f (i \ 18.941000000 MHz 0da { (T 19.101000000 MHz
| Q factor 92.44 Q factor \ 91.1
a dem | . 0 dém—rt | .
) ' \
104 7 10 d
20 dém / -20 dBm
P (AP Mty
o - v Y0 i e NP
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
04 d
CF 1.745 CHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result
2 1 1.750894 GHz 12.23 dém gk down 18,941 MHz [ 1 1740524 GHz 14.13 dBm gk down 19,101 MHz
T1 1.735609 GHz -11.37 dBm nde 26.00 d& T 1 1.73540 GHz -12.42 dém nde 26.00 d&
T2 1.75455 GHz -11.89 dBm Q factar 524 T2 1 175450 GHz -11.52 dém Q factar 511
i ' il '
L JL J - L JL J -
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.09 1.10
BW 3MHz
Mod. QPSK 16QAM
Middle CH 2.70 2.73
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.49 4.49
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.03 8.99
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.46 13.46
BW 20MHz

Mod. QPSK 16QAM
Middle CH 17.90 17.98

Spectrum = Spectrum i
Ref Level 25.60 dom  Offset 5.60 db @ RBW 30 kHz RefLevel 25.60 dm  Offset 560 db e RBW 30 kHz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT e Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
. Mi(1] 16.48 dBrr - Mi[1] 16.47 dBr
20 dBm—t - — S ) 1.74517900 GHz 20 dem— X 1.74466150 GHz
B ol a5 1.085314685 MH et L e P e e BV A 1.099300699 MH
10 dem + 10 dem ; .
[l I |
10 d -10 di
-20 dBm—t -20 dBm—+ - . b
oA A ke AU P e
-36dBm” e NPAY o )}
-40 dem—t -40 dbm—+
-50d -50 d
-60) dbm—t -60 dbm—t
Fod 70 di
CF 1.745 CHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-val | Y-value | Function | Function Result |
2 i 1.745178 GHz 16.43 dém [ 1 17446615 GHz 16.47 dbm
T1 1 1.7444545E GHz 8.86 dBm Oce Bw 1.DBS314685 MHz T 1 17 GHz 7.99 dBm Oce Bw 1.008300699 MHz
T2 1 1.74553986 GHz 9.56 dBm T2 1 174555385 GHz 9.25 dBm
TN v [ T ) TN v
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LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum - -
Ref Level 25.60 dom  Offset 5.60 db @ RBW 100 kHz RefLevel 25.60 dom  Offset 560 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i e 16.52 dBm ) GETEY] 16.25 dBm
20 dém- - . 1.74553350 GHz] 20 dem n - £ 1.74571330 GHz
Rl s i 2.697302697 MHz -~ Bt 2.727272727 MHz
10 dem 10 dem :
0 dém 0 dém:
o4 10 d
-20 dBm
P e S| - . — N R
-and — W
-40 dBm -40 dBm
50 o -50di
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.7455335 GHz 16.52 dém [ 1 1.7457133 GHz 16.25 dbm
T1 1 1.74365135 GHz 11.19 dém Oce Bw 2.607302607 MHz T 1 174363936 GHz 10.54 dBm Oce Bw 2.727272727 MHz
T2 1 1.74534865 GHz 10.35 dbm T2 1 174636663 GHz 10.29 dBm
i ' il '
L JL J L JL J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.60 dom  Offset 5.60 db @ RBW 100 kHz RefLevel 25.60 dom  Offset 560 db e RBW 100 kHz
o At 0dE SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att S0dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i e 15.00 dBm ) Mi[1] 14.78 dBm
20 dem : v - 1.74572900 GHz 20 dbm— " 1.74536000 GHz
JAA v NGB 485514486 MHZ] e e g PP ARG B3 485514486 MHZ
10 der : 20 By = 10 dom " B n
|
0 dBm——t I 0 dém :
f ] i
10 d / 10 di s
/ / 4
-20 dBm—rt e -20 dBm i
EL — < e ton— - = .
= Sl
-40 dem -40 dBm
sod 50 d
-600 dBm -60 dém
04 d
CF 1.745 CHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 1.745728 GHz 15.90 dém [ 1 1.74536 GHiz 14.78 dbm
T1 1 GHz 10.71 dém Oce Bw 4.4BSE14486 MHz T 1 1.7427522 GHz .69 dBm Oce Bw 4.4BSE14486 MHz
T2 1 GHz 10.08 dbm T2 1 1.7472378 GHz 9.44 dBm
i ' il '
L JL J - L JL J -

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum o hectrum o
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dom  Offset 560 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i MR 16.87 dBm ) Mi[1] 16.14 dBm
20 dem b3 1.7475370 GHz] 20 dém i 1.7464390 GHz]
R 9.030969031 MHZ| I 8.991008991 MHz|
10 dem c 10 dem ¥
‘] !
0 dem L 0 dem—t 4
1 [
o4 10 d ;
-20 dem -20 dém—t f
e M - n ek o~
30 d il e ] -30 dBm=~ e e
-40 dBm -40 dBm
50 o -50di
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | ion Result |
2 1 1.747537 GHz 16.87 dbm [ 1 1746438 GHz 16,14 dBm
T1 1 1.7404845 GHz 10.93 dém Oce Bw 0.030060031 MHz T 1 1.74050: 10.07 dém Oce Bw £.001008991 MHz
T2 1 1.7435155 GHz 11.29 dém T2 1 174340 10.16 dBm
i ' il '
L JL J L JL J -
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LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dom  Offset 560 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT e Att 300E SWT 1265 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i Mi[1] 16.32 dBm ) Mi[1] 16.43 dBm
20 dém— — 1.7390060 GHz, 20 dem 1.7384970 GHz
M, LYY 13456543457 MHz S R A ~QeePa, fen 2 13.456543457 MHz
10 der s G 10 dom Mo L B 12
0 dem T 0 dem—t T
10 db | 10 d [ \
- \ ' | \
20 dsm \ | 20 dBm—t — r
PANA AT " K ~ TN \
-30 T WU -30 df A ]
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.739006 GHz 16.32 dém [ 1 1738457 GHz 16.43 dbm
T1 1 1.7382567 GHz 10.60 dBm Oce Bw 13456543457 MHz T 1 1.7382268 GHz 11.23 dBm Oce Bw 13456543457 MHz
T2 1 1.7517133 GHz 9.72 dém T2 1 17516833 GHz 8.93 dém
i ' il '
L JL J L JL J -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 25.